TEST SUMMARY

Qaaliy Assurancs
S&ME, Inc. Raleigh. 3281 Spring Forest Road, Raleigh, North Carolina 27616

Project #: 1053-09-049 Report Date: BRI
Project Name: Governors Island Test Date(s). e -84
Client Name: Atlied Concrete Products
Client Address: 3900 Shannon Street, Chesapeake. VA 23324
Source: Witelite Pumice Sample #: S-i Sample Date: Unknown
Location:  Plant Offset: N/A Sample Type: Bulk
Sample Description: Witelite Pumice Lightweight Aggregate
Sieve Analysis ASTM C136/C117
Sieve Size (mm) Sieve Size % Retained AST.M C-.331
Specifications
12.50 12" 0.0% -
9.50 3/8" 0.0% 0-2
4.75 #4 9.5% 0-10
2.360 #8 32.8% 15-35
1.800 #16 16.2% 15-35
0.600 #30 10.0% 5-20
0.300 #350 7.2% 5-15
0.150 #100 5.2% 5-15
PHYSICAL PROPERTIES Test Designation|  Test Results Project
Specifications
Moisture - Density (Proctor) ASTM D698 56.0 pef <60 pef
Minimum Index Density ASTM D4254 47.2 pcf <60 pef
Maximum Index Density ASTM D4253 57.4 pef <635 pcf
LA Abrastion - Grading D ASTM C131 36% N/A
L . |Cohesion C' (1bffin2) ASTM D7181 0 N/A
Triaxial Compression [—— a
Friction Angle (deg) ASTM D7181 43.1 42
Resistivity - (ohms-cm) AASHTO T288 2689 N/A
Maximum Chloride Content AASHTO T291 28.45 100 ppm
Notes / Deviations ? References:
Wal Krajan, ET Laboratory Manager 8/8/2014
Verimical Bespemsibility Siymtesrure Position Date

This report shall not be reproduced. except in fill, without the written approval of S& AE, Inc.

S&ME, Ine. - Corporate

2201 Spring Fores: Rood

Raleigh NC 27616

Test Summary 8-8-14
Page 1of !




Form No: TR-T27-1T11

Rl Sieve Analysis of Fine and Coarse Aggregates "@S&M E

Revision Dare: $3/05/08

AASHTO T2 7] Cuality Assurance
S&BAE, Inc, Raleigh, 3201 Spring Forest Roxd, Rajeigh, Novih Carcling 27614
Project #: 1053-09-049 Report Date; /18114
Project Name:  Governors Island Test Date(s): 716 - 11714

Client Name: Alled Concrete Products

Client Address: 3900 Shannon Street, Chesapeake. VA 23324

Source: Witelite Pumice Sample #: S-] Sample Date: Unkaown
Location:  Plant From: Conerete Plant Sample Tvpe: Bulk
Sample Description: Witelite Pumice Lightweight Aggregate

Si?:’; f;z“ Sieve Sizo % Retained " 331 Specifications
o L0 0.0% -
50.00 20 0.0% N
37.50 1.5" 5% -
25,00 10" 0.0% o
19,50 347 0.0% ] - )
12.59 13" 0% -
370 0.0% ; 0-2
i 9.5% 0-10 o
3 ; 32.8% 15-35
800 41 16.2% D 15-35
#30 10.0% 5-20
#50 7.2% 5-15
#100 5.2 5-15

Notes / Deviations / References:

ASTM C 117: Material Finer than the #200 Sieve in Mineral Aggregates by Washing
ASTM C702: Practice for Reducing Samnples of Aggregate to Testing Size
ASTM C 136: Sieve Analysis of Fine and Coarse Aggregates

P
:

P
Mal Krajan, ET . Laboratory Manager 7/18/2014
Technical Responsibility Srgveones Pusitien Flaates

This report shail not be reproduced, except in fill, without the written approval of S&ME, Inc.

S&ME. Inc. - Corporate 3201 Spring Forest Road 5-1 Gradation
Rafeigh, NC. 27616 Page 1 of |



Form No, TR-D$98-2
Revision No. : 0
Revision Date: 11 21707

Moisture - Density Report ""ﬁg;’s &ME

Quality Assurance
S&ME. Inc. Raleigh, 3201 Spring Forest Road, Raleigh, North Carolina 27414
S&ME Project #: 1053-09-049 Report Date: 7124114
Project Name: Governors Island Test Date(s): 723 - 7{24/14
Client Name: Allied Conerete Products
Client Address: 3900 Shannon Street, Chesapeake, VA 23324
Boring #: Witelite Pumice Sample #: S-1 Sample Date: Unknown
Location: Plant Offset: N/A Depth: NiA
Sample Description: Witelite Pumice Lightweight Aggregate
Maximum Dry Density 500 PCE. Dprimum Moistare Content  J7.3%
ASTM D 698 . . Modified
?Méikture—Densiﬁ: Relations of Seil and Soil-Aéérégﬁté Mixtures I Soil Properties
20.0 : == . : — — y - : Navwral
: [ & ‘ E —— b et _ I Moisiire ND
e 0t o el N 5 M J T Content
o $ot Lop ] { S ;; - et by ; Assumed
65.0 g——> < — N A I e I | : Specific 1.386
el B R e o | b Liguid Limit ~ ND
=T =) t : Plowaae Limidi ND
60.0 L __‘:"“:-.‘\ |t . . ¢ ; Flestie Tadey ND
7 L TS % Passing
N PRI [ IR B o i
55.0 - i —— 34 100.0%
D i TN .l 38" 100.0%
TS T i i 90.5%
. ’ o Wl ND
50.0 i 1 ". =41 N
| —_ b - il NI
: : R 204 ND
45.0 : * f . :
j— ) T - Oversize Fraction
T Lt | e
40.0 : - % Moisture
: 200 25.0 306 350 . 400 459 50.0 55.0 §f % Oversize
: Moisture Content (%) MDD
1 . Opt. MC
Moisture-Density Curve Displayed: Fine Fraction X Coreected for Oversize Fraction (ASTM D 4718) O
Sieve Size used io separate the Oversize Fraction: #4 Sieve 2 3/8 inch Sieve O 374 inch Sieve I
Mechanical Rammsy [ Manual Remmer ] Moist Preparation Dry Preparation
efrrenees £ Comuresss £ Rovisdnos: ND~Nat Determined
Sl Lol of Seil and Rock by Mass
e i Bl Uhey v -d B
Mal Kyajan, ET Laboratory Manager 712402014
Technival Respansibility Signatire Pasition Date
This repors shall not be reproduced. except in full. without the vritten approval of S& ME, fne.
S&ME Inc. - Corporaie 3201 Spring Forest Road S-1 Proctor
Raleigh, NC. 27616 Page fof 1



Farm Nop: TR-C131-T96
Revision Ne. 0
Revision Date: 05/11/09

£ S&ME

Los Angeles Abrasion Test

Methods: ASTM C-131 E3) AASHTO T-96 = Quality Assurance
S&ME, Inc. Raleigh, 3201 Spring Forest Road, Raleigh, North Carolina 27616
Project #: 1053-09-049 Report Date: 1120/14
Project Name:  Governors Island Test Date(s): 716 - 7/20/14
Client Name: Allied Concrete Products
Client Address: 3900 Shannon Street, Chesapeake, VA 23324
Source: Witelite Pumice Sample # 8-1 Sample Date: tnknown
Location;  Plant Offset: N/A Depth (ft): Stockpite
Sample Description: Witelite Pumice Lishtweight Aggregate
Equipmeni: LA Machine S&ME 1D#% 433 - Col. Date 1279413 Due 12975
Balance S&ME [D# 1002 ol Dhts, 11413 Pue- H13 14
(her S&ME [D# f434 Cal. Date: 10613 L HiZ NN
Sieve {12 S&ME ID# 1244 Cal Date: 12:10°13 121014
LA Abrasion Test Data
Grading of Test Sample: A O B O ¢ D
Number of Spheres: 12 O i1 O g 0O 6 =
Mass of Charge (g):  2494.6 Number of Revolutions: 500
Test Sample: Sieve Sizes
. i Sample Sample LA Test
Passing Retained on Percent Passing { Percent Retained| Mass (grams)
62.5 mm (2.5 in.)] 50.0 mm (2.0 in.)]
50.0 mm (2 in.) |37.5 mm (1.5 in.)
37.5mm (1.5in)| 25 mm (1.0in.)
25mm (1.0 in.) | 19 mm (0.75 in.)
19 mm {0.75 in.) | 12.5 mm (0.5 in.)
12.5 mm (0.5 in.)] 9.5 mm (3/8 in.)
9.5 mm (3/8 in.) | 6.3 mm (1/4 in.)
6.3mm (1/4in) | 4.75 mm (#4)
4.75 min (#4) 2.36 mm (#8) 32045
Total Mass (Oven Dry Wt.): Soudls
Final Oven Dry Wt. of Coarser than 1.70 mm (#12) 21071
Loss by Abrasion [A-B/A]J*100 S50
Noptes / Deviations / References:
AASHTO T-248 Praciice for Reducing Samples of Aggregate to Testing Size
AASHTO T-27 Test Method for Sieve Analysis of Fine and Coarse Aggregates
ASTM C-136 Test Method for Sieve Analysis of Fine and Coarse Aggrepates
ASTM C-702 Practice for Reducing Samples of Aggregate to Testing Size -
Mal Kratan, BT . Laboratory Manager /2072014
Techmical Responsibiiior Signature Position Dare

This report shall not be reproduced, except in fill, without the written approval of SEME, Ine.

S-1 LA Abrasion
Page [of 1

3201 Spring Forest Road
Raleigh, NC.. 27616
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Effective Stress Triaxial Compression

Consolidated Drained

1
y i
e Wl
adeh ahowitg et Dascription: Witelite Pumice Lightweight ate
rovadion I vriginel Sergn L 9 ofit Aggreg
TR Specimeni  Specimen2  Specimen 3
Tyire Remolded Remolded Ramaolded
Helgnt Hy (in) 5.873 5.873 5873
Digmetar D, {in) 2879 2.878 2.078
Waight W, ign 20 619.8 H20.4
! Bulk Densty » (PCF) 51,73 81.77 81.79
Particla Density p, 1.388 1.386 1.388
{maasadd  (messured)  {measured)
(e Condfiens T
Specimen 1 Specimen2  Spasiman 3
Cell Pressure oy (bf/in2) 12.0 200 28.0
Pore Pressure u (ibffin2} 0.0 0.0 .0
Machine Speed d{infmin) 0.0084 0.0157 GaNET
No. of Membranes { 1 1
! Total Thickness (in) 0.012 0.012 0.012
| Strad: Crannel 1798 1795 )
Loag Cheniel 1776 1778 VIR
Paps £. Channal 1779 1779 778
Voiurne Channai Volume Chang Volume Chang “oivine Dhary
diolstume Gonilent wy% 375 7.3 375
Doy Dansity gy, (PCF) 14.84 43,53 4498
Yokds Rarls ad 0.92 8,97 0.82
g of Saturalion 5,% 8617 56,18 56.1%
Finat 8 Value 0.95 0.5z 0.93
H
inal Condittons T
A Speciman 1 Specimen i Bpacimsn 3 —
Hhotsture Content wiy% 804 B84 8.4
Dry Density o4 (PCF) 48.02 45.40 48.78 Sp 1 Sp2
Voida Ratlo & 0.88 0.86 6.88 \
Deg of Ssturation $% 95.21 91.22 100.00 ( — ( = >
| Failure Griteria Wix Strsss Refishix Svsee Nabioli: Swass Axtls .z N =
v Axial Strain g% 6.0 8.0 180
i Corr Dev Stress (g, - o)t {bifin2) 50.8 88.5 1217 Sp3
Minor Stress g (Ibffin2) 12.0 0.0 280
Major Stress g4, (bffin2) 628 106.3 1497 _
Stress Ratio (o4/ag) 6.2 £3 53 —
, Meares: Tast speaimens compacied (o 80% st optimum, T
§ Surface inclination i
! I

g- Tegt Method: ASTM 57181 Test name 0D Trieses (85, WiS) |
b Dateof Test: 7-i3-4 |
@ sm Site Referance:  Allied Concrete Prodycts LLC Sample: 54 j
Jobfila: EMLLIED18.JOB Borehole: AR ‘

Ciperator Checked: Approvad: |

AL ML kel ;




| Effective Stress Triaxial Compression

Consolidated Drained
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Test Method: ASTM D7181 Tast name CD Triaxial (S5, MS)

Allisd Concrete Products LLC
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Effactive Stress Triaxial Compression

Shear Stress (bfin2})

Shear Stress (Ibffin2)

Consolidated Drained
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Effective Stress Triaxial Compression

Page1/3

Leusd
{ibn)

0.0
238
30.5
388
48.3
578
656.9
75.9
85.6
83.1
1017
110.8
120.5
127.4
1368
145.2
163.5
1588
188.2
178.9
i81.5
182.0
158.2
205 .4
Z4i.0
85,1
aus
2424
2605
354.7
358.9
357.2
355.2
354.4
3899
2859
383.8

Vaiu
}

Tild

Consolidated Drained Shear {Specimen 1)
No. Strain Birain i.oad
{divs) % {dhes}
1 1 D.o¢ 105
2 14 3.08 343
3 74 0.13 410
4 113 0.18 493
5 156 0.26 588
8 188 0.32 684
7 227 038 764
3 268 0.46 864
8 304 0.52 881
i0 42 0.59 1035
11 381 0.86 1122
12 421 B.72 1213
13 458 0.79 1310
14 489 0.88 1378
16 538 0.92 1471
16 517 0.8 1657
17 317 1.08 1840
18 358 112 1701
! 19 -] 1148 1787
v 20 7372 1.28 1884
b2t TIZ 132 1920
; 22 812 139 1995
i 23 852 1.48 2087
24 as0 1.2 2119
25 1165 ann 2515
25 1785 402 308¢
27 2324 208 5319
28 2528 502 3525
28 A453 528 810
36 4086 7.03 3882
M 4568 #.01 3574
32 3274 2.08 87T
cn} 5845 12.03 3657
24 8492 11,00 SB43
i 6381 11.98 3704
13 7588 13.04 3774
EYd 2168 14.01 aTas
38 8738 15.00 3799

369.4

l:r.smsss D. Strezs  Bilnor Sty Mg,wsw Ratle

v e e W

| Tt Wiathog: AS’W o7k

@m [sme Retarsngs:
Vidobfle
iapamm
Y

e et e b ol S i A = L=

i

Allied Concrate Products .C
ENALLIEDI4.JOB

ishva) ) {og -ouly, (o9 -0s), o8 oq'loy’
(Ih‘llln2) (Ibfﬁn2) (lhﬂin!] (abfﬁnﬁ)
] 0.0 0.0 0.0 12.00 12.00 1.00
0 0.0 37 ar 12.00 18.71 1.31
0 0.0 48 4.8 G0 18,78 1.40
o 0.0 8.0 8.0 12,00 803 1.50
0 0.0 7.7 77 12.00 18.68 T84
0 0.0 8.0 8.0 1200 2101 1.75
0 0.0 10.2 10.2 12.00 22,28 1.88
1] 0.0 11.8 11.8 12,00 23.78 193
0 0.0 133 131 12.00 2512 208
0 0.0 14.4 14,3 12.00 25.20 219
Q0 0.0 i5.8 15.8 12.00 27.61 230
0 0.0 17.2 17.0 12.00 29.0% 242
4] 0.0 18.7 18.8 12,00 2.60 258
0 0.0 19.7 19.6 12.00 .58 2.83
0 0.0 211 iRy 12.00 2857 278
0 0.0 224 223 12.00 3328 285
o 0.0 237 236 12.00 3888 2.98
0 0.0 246 24.5 12.00 36.48 3.4
o 0.0 259 258 12.00 3r.79 A3
0 0.0 274 27.0 12.00 38.98 3.26
0 0.0 28.0 278 1200 38.80 3.32
0 0.0 281 239 12.490 40.93 a4
0 6.0 30.2 30.0 12,00 4202 .40
1} 0.0 31.0 T 1255 42.88 365
0 0.0 36.9 35.8 12.00 4329 405
0 0.0 44.7 44,3 12,00 g8.32 .69
0 0.0 48,8 431 12.00 a1.08 RO
0 Q.0 50.8 80.2 12.00 B2 3.4%
0 0.0 51.4 §0.8 12.00 220 523
[#] 0.0 2.5 50.8 12.00 877 523
0 0.0 51.3 50.8 12.00 F2.45 521
[#] Q.o 0.7 45,8 12.00 £i.34 4.13
a 0.0 49,9 5.5 12.00 45,94 3.a8
0 0.0 49,2 48.2 12.60 5021 3.0z
[¢] 0.0 48.5 433 1.0 AR a403
0 00 9.8 485 12.00 80.64 505
0 0.0 9.5 48.3 12.00 Fres 5.02
a 0.0 49.0 47.7 12.00 58.71 498
Test name CD Trizxdial {SS, MS) Shear {Specimen 1)
| DaeofTest | T2 I
Sample: 5-1
W .. Borhote: A e um =l
Checkod: 1 Approvee:
l A | A Ll




Effective Stress Triaxial Compressidn

Page2/3

Consolidated Drained Shear (Specimen 2)

No. Sirain Strain Load Load Volume Volume D.Stress D.Strens Winor Str Mujor 8tv Ratio
ey o @iva)  (bs)  (dve)  {ct) (0, Oxy (o) -Gyl T2’ o ol
(binz)" (Ibhn2)  (bfn2)  {ibifine)
1 4 0.00 185 0.0 0 0.0 0.0 0.0 2000 2000 100
2 40 0.08 443 8.8 0 a0 43 45 2000 B2 123
3 87 0.14 471 N8 0 0.0 5.0 50 2000 2495 126
4 131 0.22 526 85,1 0 0.0 38 58 2000 2681 128
5 177 0.30 703 558 0 0.0 38 86 2000 2838 143
6 225 0.38 022 78.Y 0 0.0 12,0 12.0 2000 3L 150
7 273 0.48 1075 92.0 0 0.0 14.4 144 2005 3487 L
8 322 0.53 1255 1100 0 0.0 17.2 17.0 2090 3701 188
9 368 0.3 1393 1238 0 0.0 18.3 18.2 2000 aBAS 196
10 418 0.71 1835 1380 O 0.0 218 213 2000 4135 207
11 484 0.79 1708 1564  ¢© 0.0 242 240 2580 4404 220
12 512 0.87 1838 1684 0O 0o 26.2 6.0 2000 4604 230
4 859 0.98 2003 1848 O 0.0 287 28.8 2000 4857 243
4 808 1.04 2139 1984 0O 0.0 0.8 207 2000 5086 253
18 657 112 2204 2139 O 0.0 33.2 33.0 2000 5304 265
18 705 1.21 2421 22686 0 0.0 35.1 38.0 2000 5498 275
17 33 129 2574 2419 0 0.0 s 373 2000  57.32 287
18 860 1.7 2696 2541 0 0.0 30.3 392 2000 5948 2.96
12 8 1,48 2015 2060 O 0.0 PIR 41.0 2000 6098 3.08
20 857 1.4 2084 2808 O 0.0 834 43.1 2600 6313 318
21 192 A0 3670 3624 O 00 4.2 5.9 2006 7390 8.70
22 1724 2% 4619 4464 0 00 8.0 678 2000  87.63 438
23 Wiz AW 5205 5140 0 20 7.8 770 2000 9685 485
24 2004 439 5660 5514 O 2.0 822 ey 2000 10167 508
26 3482 600 5926 5774 0 0.0 85.1 845 2000 16451 523
26 s 701 g0s2 56027 O 0.0 865 8.3 2000 10579 520
27 467 8.03 8200 054 O 040 87.4 26,5 2000 10660 533
28 5256 9.04 8275 G129 O 0.0 87.4 86.5 2000 10850 532
29 5840 1004 6314  S159 O 0.0 87.0 8.0 2000 10601  8.30
30 8379 1007 6323 188 0 0.0 88.2 882 2000 10648 526
31 633 1198 635 3205 0 0.0 85.7 34.6 70 10456 623
32 7563 1283 6376 6205 O 0.0 84.9 83.8 2000 10877 549
33 B141 1400 6450 8295 O 0.0 85.0 83.7 2000 10374 519
34 8726 G50 6444 6232 O 0.0 833 826 2000 10268 813
Tost Method: ASTM D718t 1 Test name €O Triexlal (S8, ME) Sheet (Spocimen 2)

. PR v - = . { Date of Tast: 72214 s
gsm Site Rofarenca: | Aied Concrete Producis LLC | Sampla: 541

W o EMUEDWOB ______ |Soshole WA

’ Approvad;
A :;"_ ],‘}_




Effoctive Siress Triaxial Compression

Page3/3

Consolidated Drained Shear (Specimen 3)

No. Siynin Strain Load Load Volume Volume D.Btress D.Skess Minor Str Major Str Ratio
idve) &% (divs)  (ibs) (divs)  {co) @) - Ol {03 = Gyl By oy agloy’
(otin2). OignZ)  (bfinZ)  (IbHin2)

1 411 0.00 358 00 0 0.0 0.0 ) 2800 28.00 1.00
2 480 0.08 508 15.0 0 0.0 24 14 2200 S0/ 1.08
3 508 0.17 750 381 0 0.0 8.2 62 2800 3498 122
4 581 0.24 1041 68.2 0 0.0 107 0.7 /o0 e 138
5 593 0.31 1330 a7.1 0 0.0 153 183 2800 4328 1.65
6 635 0.38 1532 73 0 0.0 18.4 18,4 2800 4844 188
7 679 0.46 1773 1414 0 0.0 222 23 800 802 1.79
8 725 0.54 1947 1584 0 0.0 249 248 2800  S277 188
g 766 0.82 2175 1816 O 0.0 285 283 2890 6832 201
10 812 0.69 2352 1982 0 0.0 312 31.1 2800 5808 21
T 856 0.77 2527 2168 0 0.0 34.0 338 200 BL7® 22
12 202 0.85 2751 2382 0 0.0 374 37.3 00 8527 233
13 850 0.93 2612 2863 0 0.0 388 9.8 2800 BL7T8 242
14 987 1.01 3131 2772 0 0.0 433 43 2800 714 254
15 1040 1.08 2201 2032 O 0.0 458 455 2800  7a61 263
i6 1088 117 3485 3126 O 0.0 48.3 485 2800 768D 274
17 1136 .25 3640 3281 o 0.0 514 51.0 2300  7BOT 282
18 1184 1.5% 3818 3458 0 0.0 539 537 2800 8170 292
18 1231 14 2667 3608 O 0.0 8.4 86.0 330 8387 300
20 1279 130 4108 arso 0 0.0 585 58.1 2800 8843  1.08
kY 1569 2,00 4534 5750 0.0 79.8 0.5 Zan0 9848 352
o) 2162 300 6120 &76.1 ) 0.0 88.2 87.8 2500 11583 414
23 2740 402 844 g8 0 0.0 282 87.8 2600 12575 449
24 2535 5.05 755 ge88 O 90 1033 1028 2500 13078 4.67
25 5293 6.01 7563 7204 0 0.4 1068 1082  28.00 15428 479
28 4488 7.08 V54 Y56E O 0.0 1110 1103 2800 388 494
77 5046 8.00 G185 307 0 00 1133 1126 2800 4088 s02
32 5807 887 8447 3088 0 0.0 162 153 2800 4533 &42
2% 5183 9.85 aess 3235 0 0.0 117.9 1163 28.00 14493 K48
a0 #795 190z 9888 8528 0 00 1188 1187 2840 14573 524
a1 7987 1200 9938 877 O 0.0 1205 1194  #BOQ 14739 .26
3 7936 1286 9248 825 O o0 1220 1208 2800 14885 532
33 8507 2.0 0974 g0iE 0 0.0 1224 1214 2800 14844 533
44 5368 1458 9528 969 0 0.0 1230 1217 2800 14872 535

L - i - e

! Test Method: ASTM D15 { Yot name CD Trimds! (35, MS) Shear (Spacimen 3)

b =N | beteotYest TS e
‘m Site Reforence. | Alied Concreis Products LLC Sampls: 5t
Johfile: ENALLIED (A JOB { Borehole: PR R - et R
S ) Chucked; [Aemreian: B




MINIMUM AND MAXH0% DENSITY
ASTM D 4254-00, D 4253-00; SO §-408,404)

Client SE&ME, INC. Boring No. N/A
Client Rafsrance ALLIED SONCRETE PRODUCT Oentn (Y N/A
Project No. 2014-729-01 Sampie Mo, 1
Lab 1D 2014-728-01-01 Visual LIGHT GRAY PURICE
dethod Ussd 2428 (DRYMVET)
Mold Size {of) 0.1
NANIMUM DENSITY - DRY
Trial 1 Trial 2 Triai 3
Wght. of Mold & Soil (gm) 5806.0 5797.1 5803.9
Volurne of Moid(ee) 2875.3 2875.3 28753
Weight of Mold {gm) 3826.7 3628.7 87
Waoht, of Soil (gm} 2179.3 21704 2172
Minimum Density{gm/ce) 0.76 .75 %73
Minimurn Density (pcf 47.3 47.1 7.2
it om in cm
SurchargeFlats Thicknass 0.5143 1.3063 Straight Edge Thickness {in) G286 0.6375
MAXIMUM DENSITY - WET
Trial 1 Trial 2
INITIAL DIAL READINGS INITIAL DIAL READINGS
LEFT RIGHT LEFT RIGHT
Raarding 1 1533 Reading 1 1573 Reading 1 1558 Feading 1 1569
Reating 2 1830 Reading 2 1561 Reading 2 1553 Reaging 2 1561
Reading 3 1524 Reading 3 1570 Reading 3 1580 Reading 3 1554
| initial Average 1548.5 | { Initial Avarags 18357.5
FINAL DIAL READINGS FINAL DIAL READINGS
LEFT RIGHT LEFT RIGHT
Raading 1 1236 Reading 1 1291 Reading 1 1006 Reading * 1025
Reading 2 1246 Reading 2 1302 Reading 2 996 Reading 2 1012
Reading 3 j282 Reading 3 1314 Reading 3 278 Reading 3 295
i Final Average 12725 ] L Fingl Average 18028
YWatar Content %) 252 Watey Gontent (%) 25.8
" “Average Minimum and Maximum Density |
Final Yolume frial 1 {cc) 2748
Final Volume trisi 2 (o) 2618
Maximum Wat Density tia: 1 (grvics} 1.29
Awverage Minimum Dansily {gm/cg) 476 Maximum Wet Dersity irfal 2 {gmice) 1.37
Average Minimuam Dry Density {pef 472 Maximum Wei Density tlal 1 {pcf 80.7
Maximum Yet Densily iriai 2 {pcf 36.2
Maximum Dry Oensity trial 1 {pof) HE.1
Maximum Dry Density triai 2 {pef) 58.7
1 e Sy Average Waximuin Dry Donsity {ecf; e BTA
Testad By g Laty 07/3114 _ Checked 8y MPS Dale /12014
pags 10f 1 Dok CT-840 DTS D4RVNG REVIGIZL2 290044 DROSECTSIE0H TS SIAIAYEDT (23 L7 01 MNMAX riziSheait

2200 Westinghouse Blvd., Suite 103 » Raleigh, NC 27804 - Fhone {319) 876-0405 « Fax (819) 876-0460 » www gectechnics.net



Form No: TR-T288-1
Revision No. 9
Ruvision Date: 071108

Soil Resistivity

AASTHO T-288
S&ME, ine. - Ruleigh, 3201 Spring Forest Road, Raleigh, North Caroliza 27616

QOualiyy Assurance

Projeet #: 1053-09-049 Report Date: 8/1/14
Project Name:  Governors Island Test Date(s): 7726 - 8/1/14
Client Name: Allied Concrete Products
Client Address: 3900 Shannon Street. Chesapeake, VA 23524
Source: Witelite Pumice Sample #: S-1 Sample Date: Unknown
Location:  Plant Offset: N/A Depth (ft): Stockpile
Sample Description. Witelite Pumice Lighlweight Aggrepate
Resistivity Determination o .
_ | Resisvivity vs. Moisture
Moisture | Resistivity
(%) {ohms-cm) ; 9000
24.9 8400 3000 M
¥ 700 ;
36.3 4167 Lg , Y
- £ 8000 Sy
Y { s
413 sus g 0 -
5 4000 B
i) i,
48.4 2689 @ 3000 . .
e - .*
: 2000
RIS 2700 1000 ‘
‘; 20.0 25.0 30.0 35.0 40.0 45.0 50.0 55.0 B0
Minimum
. e 2689
Resistivity Molsture (%)

Notes / Deviativns / References:

Test was performed on crushed material passing the Na. 10} sieve in general accordance with AASHTO T288.
AASHTOC T 288, Determining Minimum Laboratory Soil Resistivity

AASHTO M-2, Wire-Cloth Sieves for Testing Purposes

AASHTO T 2, Sampling of Aggregate

AASHTO T 248, Reducing Samples of Aggregate to Testing Size

Mal Krajan. BT
Teclottea! Resporsibdin

Laboratory Manager

Sigmatrre

This report shall not be reproduced. except in full withow the writient approved of S&ME, Inc.

S-1 Reaietivity
P 1 gf |

3201 Spring Forenl Ko
Roleiph, MO, 27616

S&AME, Inc. - Covpirady



egtechnics

INTEGRITY IN TESTING

CHLORIDE 10N CONTENT IN SOILS
AASHTO T 291 - 94 (2004) (METHOD B)

Client: SAME Boring No:  NA

Cilent Reference:  Allied Concrete Products, LLC Depth (ft): NA

Project No.: 2014-728-01 Sample No.. 1

l.ab D: 2014-729-01-01 Description: GRAY CLAY

CHLORIDE STANDARD: CALIBRATION CURVE

STANDARD MILLIVOLTS
{mv}
100 mglL 102.9
1000 mgiL 54.8
1000.0 mglL 5.7

MEASUREMENT OF CHLORIDES

Sanple Weight: 1000 grams CONCENTRATION  CONCENTRATION
Yimar added o Sample: __100.0 __ ml {mg/l.) {mg/ka)}
Bize of Sainple Aliguot: 500 ml 28,45 28.45

—

Sampis Reading:_ 81.0__mY

Noles: Ssraples and stendziis were buffered by the addition of an anuai volums of the 0.2 M KNGO, sohution {11 volume).
Samples were driad for 2 minimum of 12 hours at 110 /. 5°C,

1
Chiloride Standard - Callbration Curve = 21.107Ln(x) + 151.87
R?=1
120.0 .
100.0 11-”'-&_\“
80.G et e -
Z 600 - NS N
B IV
40.0 e~
20.0 - S :
fonn
0.0 - edeidinnd : : -:T’Nr -
10.0 100.0 1000.0
mgil
Notés: | T o B ” )
Tested By  JAM Date 8/7/14 Checked By KC Date 87114
page 1of 1 BEN: CT-9634 ose: GR24 R

WEEOSERVERINAN Drivar2t14 GEOTECHNCAL PROJECTHSEMEZ04-729-01 Allisd CRenuta 014760101 Chisride.xls|Chioride

544 Braddock Avenua » East Pittsburgh, PA 15112 » 412-823-7600 « FAX 412-823-8098 » www.gnotechnics.net



R 2 S&ME

Puslity dssurasce
S&ME, lne. Raleigh, 32010 Spring Forssi Road, Werkeigh, “Vomat Caroling 27616
Prajecy #: JUS3-P0-54% 7 N Hoport Date: 12
Project Naze: Witelite Pumive Lighuweight Avgressr Tost U
Client Nams: N

Cheat Addrgay:

ot Witslite Punice Serple = 5-1 Samyle Date: {aknowa
Location:  {aknows Peown: Stwlcpile s f‘ype: Buik
.S'Q;MI;@ Descrtprion, Witelife Pontice Lighiweieh: .‘,ggs-eg_ztc‘ o
Shave dnulysis ASTA CIINECT 1T
" Sieve Sz Siove Bie % Remined |9 Reisined 1ol P;‘z‘i:.e 3 Pass.i'u}g Socoifications j
() Bstwieen 'Sie\--esd _Sample Total Saniple X
TALG Sat 0.0 0.0%% 180994 B/A
! 2 6.9% 0.0 T 19D.4%, WA
i T e (08,05 NIA
6% T 108.0% | NA
0% TRow T T imeaes T
) B 1 a0 T e A
STa% T A
wmun 1 g5 13.0% MNiA
2% RET% 11.3% MA
{175 3.4% | 1069 NiA
0.6% b et wia
7% G0, 7% 9.3% A
s 51.5% 8295 N
B L3, 93,3%, ey DA
] o 15% Na
Dry Unit Weight (Loose) - ASTM (.29 36.3 pef N/A
Moisture - Density (Proctor) - ASTM D698 Method C 45,0 pef N/A
Soundness - ASTM C88 (Magnesium Sulfate) 40.7% N/A
LA Abrastion - ASTM Ci3] Method B 43% N/A
o _ [Cohesion C (IbHin2) 3.67 N/A
Triaxial Compression - ASTM D4767 —
Friction Angle (deg) 45.6 N/A
Resistivity - AASHTO T288 (ohmis-cm) 2402 N/A

MNegex f Eeleives ! Roforenres!

o r'.{-:.,—_‘_'*__
Mal Krajan, ET i Laboratory Manager 12/16/2013
Techisical Responsibility Sigruntpre Pasition Darte

i repurs sholl ner he reprodueed, exceps in fill, without the writien approva! of SEME, Inc.

SEME. Inc. - Corporaie 3201 Norireg Feagat Reard Test Sumpiiey
Fufsigh, H3THIE Fitge 4 i




Form No: TR-C136-1T1

Revision No. 0 . “,
ereton o Sieve Aualysis of Fine and Coarse Aggregates < S&ME

Revision Dave: 03:05/08

ASTA CI36, CH7 Qaality Assarance
S&ME, Inc. Raleigh, 320f Spring Korest Road, Raleigh, Morth Carolina 27616
Project #: 1053-09-049 Report Date: 11/20/13
Project Name:  Wiielite Pumice Lightweight Aggregate Test Date(s): 11718 - 1 1:20/13
Client Name:
Chent Address: _
Source: Witelite Pumice Sample #: 5-1 Sample Date: Enknown
Location: Unknown From: Stockpile Sample Type: Bulk
Sample Description: Witelite Pumice Lightweight Aggregate
Sieve Size i . % Retained | % Retained Total| Percent Passing -mt
(mm) Sinve Sian Between Sieves Sample Total Sample Specifications
73.00 30" 0.0% 0.0% 100.0% N/A
50.00 2.0" 0.0% 0.0% 100.0% N/A
37.50 1.5" 0.0% 0.0% 100.0% N/A
25.00 .07 0.0% 0.0% 106.0% N/A
19.00 34" 1.0% 0.0% 100.0% N/A
12.50 172" 11.9% 11.9% 88.1% N/A
9.50 38" 5L1% 63.0% 37.0% N/A
4.75 #4 24.9% 88.0% 12.0% N/A
2.360 #8 0.8% 88.7% 11.3% N/A
1.800 #16 0.7% £9.4% 10.6% N/A
0.600 #30 0.6% 90.0% 10.0% N/A
0.300 #30 0.7% 90.7% 9.3% N/A
0.150 #100 1.1% 91.8% 8.2% N/A
0.075 #200 1.5% 93.3% 6.7% N/A
Washed #200 4.5%
Maximum Particle Size 340 % Absorption 19.4% Moisture Content ND
Specific Gravity (S8D) 1.17 Fineness Modulus 6.02
Notes / Devigtions £ References: MND=Not Determined.

AASHTO T11: Material Finer than the #200 Sieve in Mineral Aggregates by Washing
AASHTO T248: Practice for Reducing Samples of Aggregate to Testing Size

AASHTO T27: Sieve Analysis of Fine and Coarse Aggregates

Mal Kraijan, BT m :m_‘_____-___,‘__m B Laboratory Manager 12/5/2013

Tecturicod Responzibifity Signatire Fosition Dt

This report shall not be reproduced, except in fill, withowt the written approval of 5& ME, Inc.

S&ME, Ine. - Corporate 208 Speing Forast food Gradation - Cotirse & Fin ;
Raletigh, NCL 27616 Pz Lo d




Foeot Mor TRAO28

pevsion o0 Bulk Density (Unit Weight) and Voids ﬁ! S&ME

Revision Dote: 0370309

ASTM 229 Quality isvrsnce
55 ME, bne, Rulvigh, 3201 Spring Fovest Rund. Raieigh. North Caroling 27616
Project #: 1053-09-049 Report Date: 11/22/13
Project Name: Witelite Pumice Lightweight Aggregate Test Date(s): 11718 - 11422113
Client Name:
Client Address:
Source: Witelite Pumice Sample #: 3-1 Sample Date; Unknown
Location: Stockpile Offset: N/A Depth (f): Stockpile
Sample Description: Witelite Pumice Lightweight Aggregate
Equipmens:  Balance S ME I 1002 Cal Daote 11408 . Due TU410
then SEAE Hw FESZ ol Ligite 93013 Lheg, 23014
Measure S&ME ID$ 1912 Cal Date 1113113 Due: 1314
Thmpmgkod S&ME ID§ 390 Cal Date 12913 Due 112914
Methods Rodding : O Jigging : I8 Shoveling : [
Meaasuremsents i b
T Blass of Measure T, ‘ 18
G Mass of Measure pius Aggrogate Ths. bkt N
i Wase of Ageregate (Ihs) g-1 | 18,75
IV Volume of Measare ostnie font D508 TENTE
{ M Buik Density of the Agyregote (pof) M~m/ ¥V .
3 Baik Specific Graviy (Dry) ASTMI (15 BT
Demsity of Water 523 b 62.4 .
Y% Voids OB W)-M1/{(8=w) §f - A i
A % Absorption AT VST 19.4%
M.y Butk Density (SSD eondition) M A7) £

Notes / Deviations / References:

A 1T &

{ i3 ot LRSS
L)
AS C=-HE2 Practice for Red
ASTM D-75 Practice for Sampling Aggregates
Mal Krajan, ET T T T Laboratory Technician
ot ey certification # Pt Syt
Mal Krajan, ET L e Laboratory Manager 12/5/2013
Techydeul Responsibility Sranind Presiniet: Date

This report shall not be reproduced, except in Judl, swithout the written approval of S8 ME, Inc.

204 Soring Forast Rood
S&ME, Inc. Raleigh, NC. 17676 S-1 Dry Locse Unit Brigh



Foran Xp, TEDE952
Revision Neo. : 0 jwl‘ S &M E
=

Revision Date: {1213 Moisture - Deusity Report
Daanlizy Assurance
S&BE, Inc. Baleigh, 3201 Spring Forest Road, Raleigh, North Carolina 27616

S&ME Project #: 1053-09-049 Report Date: 12/4/13
Project Name: Witelite Pumice Lightweight Aggregate Test Date(s): 11429 - 12/4/13
Client Name:

Client Address:

Boring #: NA Sample #: Bulk Sample Date: Unknown
Location: Stockpile Offset: NA Depth: Stockpile
Sample Description: Witelite Pumice Lightweight Agaregate

Maximunm Dry Density 450 PCF,

GRS T s
At f;. L a“-ﬂ‘) ol

A5, = : T
. .- o " i: - |
=) 5 N o ..
§ 3 - - i :l
' 58,5 €~ e
T ;
. {_‘; - N -
. l'\) -
Pl ;

1
L%

1oy Densiny

i = m o
| ==
- ‘ ' % Mulszoe
pAIRY o] et A58 506 [| % Oversize ;
' E MDD §
- = : sy Own W0 i
Moot larsity Cerve Digplayed: Dlne Frection 3] Corveaiud for Oversize Fraction (ASTE{ 2 27188 €
Sieve Size used to separate the Oversize Fraction: #4 Sieve [ 318 inch Sisve T 33 moh Sheve (X
Wievhanical Ranuner 1 Manusl Rammer 5 wdcist Preparsiion 13 Dy Propuration I
Pufosuess © Oasregmm ! Hievmions: ot Dowandsed,
A8T™ O 136: Sieve Snalysis of Fine and Comrse Agjrregates
AnTh! B 236 Laborainey TNdmaamation of Witer (vlcisture) € sment uf S0l und Rocs o7 Viass
HiMs Adweabier iy g ation L F Sall 1 ey St bl by
Mal Krajan N Laboratory Manager 127572013
Technical Responsibitity Stprature Pasition . Dme
This repors shall ior be veprodicad, except in fill, swithowt the written approved of S&ME, Inc.
S ML dne. - Corporate 32} Spring Forest Road

Raleigh, NC. 27618

—————— S —



Form No: TR-C38-T104
Revision No. 0
Revision Date: 0571 1709

Soundness of Aggregates b3 Use of Sodium
Sulphate or Magnesium Sulphate

2S&ME

Test Methods: ASTM C-88 [x AASHTO T-104 o Quality Assurance
S&ME, inc. Kaleigh, 3201 Spring Forest Road. Raleigh, North Carolins 27616

Project #: 1053-09-049 Report Date: 12/2/13

Project Name: Witelite Pumice Lightweight Aggregate Test Date(s): 11718 - 12/2/13

Client Name:

Client Address;

Source: Witelite Pumice Sample #: S-1 Sampie Date: Unknown

Location: Stockpile Sample From: Stockpile Sample Tvpe: Bulk

Sampie Description: Witelite Pumice Lighiweight Aggregare

FEquipment: Balance S&ME IDF 1002 Cal. Date 1173113 Dree 1173713
{hven S&ME ID# 2454 Cal Date 93013 Due- 130014

Solution Type: Sodium Sulphate ET Magnesium Suiphate 11

Sounduess Tess of Conzve Azgresate

S&ME, Inc.- Corporate
Redleigh, NC. 276816

Slave Size " Weighi of Test Fenerion {grams) Percent Loss On | Weighted Percent
¥ Passing | % Retained Urading iniiad Final Sieve Atter Tesr s
3" o3
2 17 2
2 117 - B
32 1 R
; I* 344
S v 4] &S A7 dE 48
12" 8" 38 33400 B 191.8 41.98 2.4
M1 28 300.5 158,5 43,93 12.5
Toisi 40,7
N M T
I B
#d #E 19
#5 #10 9
#14 3 7
#30 #50 22
<50
Tota 130
Netes / Deviatious / References:  Total Parcent Weighted Average Loss Based on Five (3 ) Cyveles.
ASTM C-702 Practice for Reducing Samples of Aggregate to Testing Size
ASTM C-136 Test Method for Sieve Analysis of Fine and Coarse Agarepates
AASHTO M-92 Wire-Cloth Sieves for Testing Purposes
AASHTG T-27 Test Method For Sieve Analysis of Fine and Coarse Aggregates
P
Mal Krajan, ET Labaytgory Manzer 121272013
Technival Responsibility Mgnare Position Date
This repart sheil uei be reproduced, except in full, withot the written approval of S&ME, Inc.
3201 Spwing Furest Road 5-1 Soundress



Form Np: TRCI31-796

ﬁ::;:: ;;: 72 75 Los Angeles Abrasiva Test % S&M E
Methods: ASTM C-131 EY AASHTO T-96 | Ouality Assurance
S ME, Inc. Raleigh, 3201 Spring Forest Road, Raleigh, Norih Carolina 27616
Project #: 1053.09-049 Report Date: 11/22/13
Project Name:  Witelite Pumice Lightweight Agpgregate Test Date(s): LI/18- 11721713
Client Name:
Client Address:
Source: Witelite Pumice Sample #: S-1 Sample Date: Unknown
Location:  Stockpile Offset: N/A Depth (ft): Stockpile
Sample Description: Witelite Pumice Lightweight Aggregate
Equipment: 2A4 Machine  S&ME IDf 1455 Cal Date. 12913 Dine 72913
Balance S&ME ID# 1002 Cal Daie: 1313 Due 1314
Cven S&ME D 1432 Cal Date 93013 Due. 2:30°14
Sieve 512 S&ME [D¥ 1244 Cal Dgte: 1200042 Due 12700013
LA Abrasion Test Data
Grading of Test Sample: A [J B X cn DO
Number of Spheres: 12 [ n = g 0O 6 O
Mass of Charge (g):  4593.2 Number of Revolutions: 500
Test Sample: Sieve Sizes
! ; Sample Sample LA Test
Passing a=micdion Percent Passing | Percert Retained| Mass {grams)
62.5 mm (2.5 in.)} 50,0 mun (2.0 in.)
50.0 mm (2 in.) {37.5 mm (1.5 in.)
37.5 mm (1.5 in.)] 25 mm (1.0 in.)
25mm (1.0 in.) | 19 mm (0.75 in)
19mm (0.75 in.){ 12.5 mm (0.5 in.) 23501.2
12.5 mm (0.5 in.)] 9.5 mm (3/8 in.) 2501.5
9.5 mm (38 in.) | 6.3 mm (1/4 in.)
63mm(1/4in)| 4.75 mm (#4)
4,75 mm (#4) 2.36 mm (#8)
Total Mass (Oven Dry Wit.): S02.7
Final Oven Dry Wt. of Coarser than 1.70 mm (#12) 2846.9
Loss by Abrasion [A-B/A]*100 3%
Notes ¢ Deviations / References:
AASHTO T-248 Practice for Reducing Samples of A garegaie to Testing Size
AASHTO T-27 Test Method for Sieve Analysis of Fine and Coarse Aggregates
ASTM C-136 Test Method for Sieve Analysis of Fine and Coarse A ggregates
ASTM C-702 Practice for Reducing Samples of Ageregate to Testing Size
[T (1.,..-“' )
Mal Krajan, ET - . Laboratory Manager
Techrical Responsibifity Signature Pasitian

This report shalf rat be reproduced, except in fill, withour the written approval of SdME, fne.

S-1 L4 Abrasion
Puzns D of 1

SEME, fnz. - Corpures 32091 Spring Forest Hoad

Reideigh, NC.. 27616



o o N ] [ a oy 2o
Effactive Sivess Triaxial Comprassion
" ’ T
Consolidated Undrainad ;
Srmpla dataiis : I o - ¥
LT Z:::n 5 ; 0o ey 5
i CH 30WING spunimn oD jon: fitelite Pumics Lightweich: 4 T a g
] iocation norgina Sewpve | esetiption Witelte Pumice Lightweigh: Aggragata ;‘
i i""""“‘"""“"’] f Specimen 1 Spacimen 2 Sosgmes 3 ,
}’ ; i Py Lao-Lompactedlab Compactsal ab-Uonisaring
Lo j | Height i, G} 5.604 5.008 5304
Py ] j Dameler 1y, i) 2052 2.895 2303
RN i | e, (g &od 800.5 600.1
Colb i i Balk Danelly o OF 5300 59.02 59.11
C : boPoicls Genslly ., 5417 1171 1171
R i (measirady  {mesaured)  (measured)
R i _f
H
e —— T S v
Specinen 1 Specimen 2 Bpaclhmon 3 :
Cell Pressure oy (bHin2) 50 100 a0 :
Pore Pressure u (fbffin2) .0 0.0 0.0
Machine Speead d{infmin) o018 0.0133 0013
No, of Membranes 1 1 i
G Gain 0.012 '
1738 gV 1788
1776 R 1776
1779 17T 1778
Volumea Chang vokwnz Shang Volume Chang
38.6 38.6
42.58 45464
072 .74 |
63186 83,37
0.9% 0.85 0.95
e o e fam m, e e et 1 o e e e ot 20 oo oot oo
! i Specimen 1 Snecimmn 2 Boeurnay, & ;;;;; i
| Moisturs Content vk 532 55 ¢ 5.4 f| POKRSTER ;
i Dry Danelty o (PGF) 42.81 A2.85 4321 CERL_ Hpe i
| Wokis Ratfo 5, 0.63 2T 0.69 : i :
Ding of Bauration 40 94.55 5.0 894.01 I p '
Failure Criteria Mx Stress RatioMx Stress RatioMx Stress Ratio 2 H
Axial Strain &% 20 3.0 3.0 AL & SR
Corr Dev Stress {g, - g )f (IblfinZ) 43.2 57.3 100.2 PBe3
Minor Siress wy, (bHin2) 43 86 16.5 :
Major Stress oy {bifinZ) 480 85.5 ERL
Stress Ratio (ay/o5); 10.0 77 7.9
Nows,
]
'
e — e e e et . A b - b P ST—— [ R — — - -
t | Fast Mol BT L7675 DU Trag €5, M
i Refarancs: Winlite Purtice Lightesight Aggr i ¥ !
doshe | EWTELTEGOW R o |
I | Cheeted R |
I i
i S e e




 Effective Stress Triaxial Compression

Consolidated Undrained

70.0 = - e e o —
% ? | 5 ' -
! , ] i ; ' Tast Results
! e — ’ i P { Cohesion < {bfin2 287
i i j ; ; ; Friction Angle p’ 458
i i g 4 L
! | 1 ; i ; [ ] ;
{ i : 9 i | ?
560 - e 1 ——=rp i i :
: : ] ! i §
? : i i ; : : s
f : i ! i -: ; i
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Yest Method: ASTM D4757-30

280

B (A

"m ifSite. Referance:;

Jobiila:
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Yfitelite Fumics Lightwedaht Aggr

| Test ams
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i Operator;
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Stress Triaxial Compressioh

Effective
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AASTHO 2078 Cuality Assurance
S&ME, Ine. - Raloigh, 3201 Spring Forest Road, Raleish, Nortk Careline 27616

Project #: 1053-09-049 - Report Date: 12/5/13
Project Name:  Witelite Pumice Lightweight Aggregate Test Date(s): 11729 - 12/5/13
Client Name:
Client Address:
Source: Witelite Puinice Sample #: S-1 Sample Date: Unknown
Location:  Stockpile Offset: N/A Depth (ft): Stockpile
Sample Description: Witelite Pumice Lightweight Ageregate
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Notes 7 Deviations 7 References:

Test was perfarmed on crushed material passing the No. 10 sieve in generol aocordance with AASHTO 1788,
AASHTO T 288, Determining Minimum Laboratory Soil Resistivity

AASHTO M-2, Wire-Cloth Sieves for Testing Purposes

AASHTO T 2, Sampling of Aggregate

AASHTO T 248, Reducing Samples of Aggregate to Testing Size

Mal Krajan. ET R Laboratory Manaser 12/5/2013
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